
WATER POLLUTION CONTROL PLANT AND 
SAUQUOIT CREEK PUMP STATION EVALUATION 

 
 
 

Prepared for 
 

Oneida County Department of Water Quality 
& Water Pollution Control 

Steven P. Devan, P.E., Commissioner 
51 Leland Avenue 
Utica, NY  13502 

 
 
 
 
 
 
 
 

August 2012 
 
 

Prepared by 
 

   
Utica, NY Cazenovia, NY Liverpool, NY 

 

http://www.brwncald.com/default.asp








 
WATER POLLUTION CONTROL PLANT AND  

SAUQUOIT CREEK PUMP STATION EVALUATION 
 
 
 
 
 
 
 
 

Prepared for 
 
 
 

ONEIDA COUNTY, NEW YORK 
 
 
 
 
 
 
 
 
 
 
 

AUGUST 2012 
 
 
 
 
 
 
 
 
 
 
 

Shumaker Consulting Engineering 
& Land Surveying, P.C. 

430 Court Street 
Utica, NY  13502 

GHD Consulting Engineers, LLC 
[...]
A schematic of the flow through the WPCP, as the plant is currently operated, is provided on 

Figure 5-3.  Preliminary treatment consists of screening and grit removal.  Influent flows received 

at the WPCP are conveyed by gravity through three (3) mechanically cleaned bar screens.  The 

screens have a clear spacing between bars of 1-inch to remove large objects and stringy materials 

from the influent flow.  Screened flows are pumped by the raw waste pump station, consisting of 

four (4) vertical centrifugal pumps.  The pumps are operated on variable frequency drives (VFDs) 

to vary the pumping rate in response to liquid levels in the wet well.  The pumps convey flow 

through two (2) 30-foot diameter detritus-type grit chambers.  Grit collected in the chambers is 

pumped through cyclone grit separators and grit classifiers.  Collected grit is hauled offsite for 

landfill disposal. 



Plot Date: Cad File No:22 August 2012 - 9:58 AM G:\86\14782\CADD\Drawings\Figures\FIGURES.dwg

Figure
Date

Revision
Job Number

200 John James Audubon Parkway Suite 101, Amherst NY 14228 USA  T 1 716 691 8503  F 1 716 691 8506  E  amhmail@ghd.com  W www.ghd.com

5-1

WPCP AND SCPS EVALUATION
ONEIDA COUNTY, NY

WPCP AERIAL PHOTO

8614782
A
JUNE 2012

N



CHLORINE CONTACT TANKS

FINAL SETTLING TANKS 1-4
FINAL SETTLING TANKS 5-8

PUMP STATION

BAR
SCREENS

ELECTRICAL

ASH LAGOONS
DETRITUS GRIT
TANKS

DISTRIBUTION
BOX

PRIMARY SETTLING
TANKS

THICKENERS

DIESEL
TANKS

MAINTENANCE GARAGE

ELECTRICAL SUB
STATION

ADMIN BUILDING/ SOLIDS HANDLING

CHEMICAL
STORAGE

BLOWER BUILDING (FIRST FLOOR)
RAS/WAS PUMPS (BASEMENT)

AERATION BASIN #1

AERATION BASIN #2

AERATION BASIN #3

Plot Date: Cad File No:22 August 2012 - 12:27 PM G:\86\14782\CADD\Drawings\Figures\SITE PLAN.dwg

Figure
Date

Revision
Job Number

200 John James Audubon Parkway Suite 101, Amherst NY 14228 USA  T 1 716 691 8503  F 1 716 691 8506  E  amhmail@ghd.com  W www.ghd.com

5-2

WPCP AND SCPS EVALUATION 
ONEIDA COUNTY, NY 

WPCP SITE PLAN

8614782
A
06/12

N
0

SCALE  1"=120'  AT ORIGINAL SIZE

180'60' 120'



PRIMARY
CLARIFIERS

(4)

DISTRIBUTION
BOX
(1)

FM

DETRITUS
TYPE GRIT
CHAMBER

(2)

AERATION TANKS
TANKS IN SERVICE VARY WITH SEASON

(3) IN SERVICE IN WINTER
(2) IN SERVICE IN SUMMER

BYPASS
CHAMBER

(1)

FM

FINAL CLARIFIERS
(8)

DISTRIBUTION
CHANNEL

(1)
CHLORINE
CONTACT

TANKS
(2)

PARSHALL
FLUME

(1)

RETURN
SLUDGE

WELL

RETURN SLUDGE
PUMPS

(6)
MIXED

SLUDGE
WELL

OUTFALL

OUTFALL
BYPASS

MECHANICALLY
CLEANED BAR

SCREENS
(3)

RAW WASTE
PUMPS

(4)

SCREENINGS
TO LANDFILL

GRIT TO
LANDFILL

VORTEX
CENTIFUGAL

PUMPS
(4)

CYCLONE GRIT
SEPARATORS

(4)

MIXED SLUDGE
PUMPS

(2)

GRAVITY
THICKENERS

(4)

THICKENED
SLUDGE PUMPS

(8)

SLUDGE HOLDING
TANK

FILTER
PRESS FEED

PUMPS
(8)

BELT FILTER
PRESSES

(6 UNITS, 4 ONLINE)

INCINERATOR
FEED

PUMPS
(4)

INCINERATORS
(3 UNITS, 2

ONLINE)

42" Ø NORTH UTICA
INFLUENT SANITARY

60" Ø MOHAWK RIVER
INTERCEPTOR
(SOUTH UTICA
INFLUENT CSO)

MIXED LIQUOR
WASTE

CYCLONE GRIT
SEPARATORS

(4)
GREASE & GRIT

TO LANDFILL

PRIMARY
SLUDGE
PUMPS

(6)

STARCH
FACTORY

INTERCEPTOR

HAULED
WASTE

&
LEACHATE

WET WEATHER FLOW

SCRUBBERS
(3)

ASH & SCUM
TO LANDFILL

ASH LAGOONS
(2)

TELESCOPING
VALVE FOR RAS
CONTROL (TYP)

POLYMER

SODIUM
HYOPCHLORITE

(SEASONAL)

SODIUM
HYPOCHLORITE

FM

FMSCUM
PIT

SCUM
CONCENTRATOR

HOPPER

ALTERNATE SLUDGE WASTING

FM FM

FM (TANKS 2 &
3 ONLY)

FM

FM

FM

FM

FM

FM

SODIUM
BISULFATE

SODIUM
BISULFATE

SAMPLE POINT

FLOW METER

ASH

SLUDGE CAKE

THICKENED SLUDGE

WASTEWATER FLOW

RAS FLOW

WAS FLOW

PRIMARY SLUDGE FLOW

GRIT & SCREENINGS

BYPASS FLOW

RECYCLE FLOW

SCUM FLOW

CHEMICAL FEED

FM

NOTE:  FOR MORE DETAILS ON SAMPLING LOCATIONS AND
FLOW METER LOCATIONS, SEE "SIMPLIFIED FLOW SCHEMATIC".

Plot Date: Cad File No:22 August 2012 - 12:41 PM G:\86\14782\CADD\Drawings\Figures\SCHEMATICS-ALL.dwg

Figure
Date

Revision
Job Number

200 John James Audubon Parkway Suite 101, Amherst NY 14228 USA  T 1 716 691 8503  F 1 716 691 8506  E  amhmail@ghd.com  W www.ghd.com

5-3

WPCP AND SCPS EVALUATION
ONEIDA COUNTY, NY

WPCP FLOW
SCHEMATIC

8614782
A
JUNE 2012



LEGEND

NORMALLY OPEN

NORMALLY CLOSED

FLOWMETER

SLIDE GATE

PRIMARY EFFLUENT

RAS FLOW

MIXED LIQUOR FLOW

FM

NO

NC

BYPASS
CHAMBER

FM FM

FM

AERATION TANK #1 AERATION TANK #2 AERATION TANK #3

42" Ø 42" Ø

42" Ø

48" Ø TO FINAL
SETTLING TANKS RAS RAS

RAS
48" Ø TO FINAL

SETTLING TANKS

54" Ø TO FINAL
SETTLING

TANKS

EFFLUENT
CHANNEL

72" Ø FROM
PRIMARY

CLARIFIER

66" Ø BYPASS TO CHLORINE
CONTACT TANK

72" Ø 60" Ø 48" Ø

48" Ø

PASS "A"

P
A

S
S

 "A
"

P
A

S
S

 "A
"

PASS "B" PASS "C"

PASS "D"

P
A

S
S

 "B
"

P
A

S
S

 "C
"

P
A

S
S

 "D
"

P
A

S
S

 "B
"

P
A

S
S

 "C
"

P
A

S
S

 "D
"

NONC

NC NC

NO

NC NC

NC
NO

NC
NC

NC

NO

NOTE: OUT
OF SERVICE NOTE: OUT

OF SERVICE

ULTRASONIC
FLOWMETER

ULTRASONIC
FLOWMETER

OPERATING NOTES:

1. DURING WINTER, ALL THREE TANKS IN SERVICE.
2. DURING SUMMER, 1 SMALL TANK OFFLINE.
3. LARGE TANK IS NEVER OFFLINE.
4. WHEN ALL 3 TANKS ARE IN SERVICE, STRIVE FOR 30% / 30% / 40% FLOW SPLIT BETWEEN TANK 1 / TANK 2 / TANK 3.  MANUALLY ADJUST GATES FOR FLOW SPLIT.
5. OPERATE IN CONVENTIONAL AERATION MODE YEAR-ROUND.
6. HAVE THE ABILITY FOR STEP-FEED MODE, BUT PRIMARY EFFLUENT STRENGTH HISTORICALLY NOT STRONG ENOUGH TO SUPPORT STEP-FEED.
7. TRY TO MAINTAIN SIMILAR MLSS IN EACH TANK.
8. NORMALLY WASTE FROM MLSS LINE.
9. WASTE BASED ON MLSS CONCENTRATION & VISUAL OBSERVATION OF MLSS.  DO NOT WASTE BASED ON FLOW, SRT, TIMERS, ETC.
10. MANUALLY ADJUST RAS PUMPS TO MAINTAIN RAS FLOW +/- 30% OF WWTP INFLUENT FLOW.
11. OPERATORS HAVE NEVER HAD LUCK WITH AUTOMATED D.O. CONTROL SYSTEMS.
12. IF D.O. CONCENTRATION GETS TOO LOW, FILAMENT GROWTH IS PREVALENT.
13. OPERATORS HAVE NOTED SIGNIFICANT RAG & GRIT ACCUMULATION ON DIFFUSERS IN TANKS 1 & 2.
14. TANK 3 HAS NEVER BEEN OFFLINE SINCE STARTUP IN1984.

Plot Date: Cad File No:22 August 2012 - 12:49 PM G:\86\14782\CADD\Drawings\Figures\SCHEMATICS-ALL.dwg

Figure
Date

Revision
Job Number

200 John James Audubon Parkway Suite 101, Amherst NY 14228 USA  T 1 716 691 8503  F 1 716 691 8506  E  amhmail@ghd.com  W www.ghd.com

5-4

WPCP AND SCPS EVALUATION
ONEIDA COUNTY, NY

AERATION FLOW
SCHEMATIC

8614782
A
JUNE 2012



 

5-2 
 

N:\US\Amherst\Projects\86\14782\WP\Reports\Final Report\Final Report (Master).doc 

08/24/12 

 

From the preliminary treatment system, degritted flow is conveyed to a primary clarifier 

distribution box.  The box splits flow between the four (4) circular primary clarifiers.  Each 

primary clarifier has a diameter of 105-feet and a sidewater depth of 10-feet.  The primary 

clarifiers reduce BOD and suspended solids before flow proceeds to the secondary treatment 

system.  Sludge that settles in the primary clarifiers is collected in a central hopper, and pumped 

through cyclone separators for grit removal.  Degritted primary sludge is pumped to gravity 

thickeners for further processing.  Effluent from the primary clarifiers flows by gravity to the 

secondary treatment system. 

 

The secondary treatment system is an activated sludge type system, consisting of three (3) 

aeration basins and eight (8) final clarifiers.  The system is designed to provide seasonal 

nitrification and year round BOD removal. 

 

Primary effluent (secondary influent) flows to the three (3) aeration basins by gravity.  There are 

two (2) smaller aeration basins and one (1) large aeration basin.  The two (2) smaller basins each 

utilize up to four (4) passes, and each pass measures 25 feet wide by 252 feet in length.  The 

larger aeration basin also utilizes up to four passes, with each pass measuring 71.5 feet wide by 

127 feet in length.  The sidewater depth in all three (3) basins is 15 feet.  With all three (3) basins 

in operation, the total aeration volume is approximately 1,300,000 cubic feet.  There are four (4) 

centrifugal blowers, three (3) with a capacity of 15,000 cfm each and one (1) with a capacity of 

20,000 cfm, which supply air to fine bubble diffuser systems installed in each aeration basin.  The 

basins are designed to operate in conventional aeration or step feed modes, and can operate in a 

contact stabilization mode with minimal modifications.  Operators prefer to utilize the 

conventional aeration mode of operation.   

 

A schematic of the aeration system is provided on Figure 5-4.  During winter months, all three (3) 

tanks are in service.  During the summer, one (1) of the smaller tanks is offline.  The larger tank 



 

5-3 
 

N:\US\Amherst\Projects\86\14782\WP\Reports\Final Report\Final Report (Master).doc 

08/24/12 

(Tank No. 3) has rarely been out of service since it was placed online in 1984.  When all three (3) 

tanks are in service (winter), operators strive for a 30% / 30% / 40% flow split between Tank No. 

1, Tank No. 2, and Tank No. 3, respectively.  During summer when one (1) of the two (2) smaller 

tanks is out of service, the desired flow split is 40% / 60% between the small tank in service and 

Tank No. 3, respectively.  Flow to each tank is adjusted manually using the slide gates.  Operators 

utilize the conventional aeration mode year-round, in which all wastewater flow and RAS is 

directed to “Pass A.”  The RAS rate is maintained at approximately 30% of plant influent flow by 

manually adjusting the speed of RAS pumps.   

 

Wasting from the aeration basins is normally through the mixed liquor line between the aeration 

tanks and final clarifiers.  Wasting rates are based on visual observation of sludge characteristics 

and MLSS concentration.  Wasting is continuous throughout the day.    

 

From the aeration basin, mixed liquor flows to the final clarifiers.  There are four (4) smaller tanks 

and four (4) larger tanks.  The four (4) smaller tanks each have three (3) parallel longitudinal 

compartments, each measuring 16.5 feet wide by 170 feet long.  The four (4) larger tanks each 

have three (3) parallel longitudinal compartments, each measuring 21 feet wide by 170 feet long.  

The total surface area of all eight (8) tanks is 76,500 square feet.  All tanks are equipped with a 

chain-driven mechanical sludge collector mechanism and surface scum skimmer.  Settled sludge 

flows by gravity to the return sludge well, where it can either be pumped to the aeration basins as 

return activated sludge or continue to the mixed sludge well where it combines with primary 

sludge before being pumped to the gravity thickeners and the waste sludge processing system.  

There are a total  of six (6) RAS pumps.  Four (4) are rated at  4,640 gpm each and two (2) are 

rated at 8,100 gpm each.     

 

Secondary effluent flows from the final clarifiers to the chlorine contact tank.  Liquid sodium 

hypochlorite is added seasonally at the contact tank to provide disinfection prior to effluent 

discharge to the Mohawk River.  Liquid sodium bisulfate is also added seasonally for 



 

5-4 
 

N:\US\Amherst\Projects\86\14782\WP\Reports\Final Report\Final Report (Master).doc 

08/24/12 

dechlorination.      

 

Solids processing at the WPCP is achieved through gravity thickeners and belt filter presses.  

Waste sludge is a mixture of primary sludge and secondary sludge.  The mixed sludge is pumped 

from the mixed sludge well to the four (4) gravity thickeners through one (1) of two (2) mixed 

sludge pumps, each rated at 4,600 gpm.  There is no thickener distribution box, and flow split 

between the thickeners is achieved through separate pipes to each tank from the mixed sludge 

pump discharge header.  Each thickener is 55 feet in diameter.  Thickened solids are pumped from 

the bottom of the thickeners to a sludge holding tank.  There are a total of eight (8) thickened 

sludge pumps (two per thickener), each rated at 150 gpm.  Overflow (supernatant) from the 

thickeners is recycled to the primary clarifier distribution box.     

 

From the sludge holding tank, thickened sludge is pumped to the belt filter presses.  There are a 

total of six (6) belt presses, but only four (4) are currently operational.  There are eight (8) belt 

filter press feed pumps.  Dewatered sludge cake is pumped to the incinerators, and filtrate is 

recycled to the primary clarifier distribution box.  Under normal conditions, two (2) belt presses 

are used per one (1) incinerator.  There are three (3) incinerators, but historically (1990 – 2012) 

only two (2) are operational.  At the time of this report, one (1) of the two (2) operating units is 

out of service due to mechanical breakdowns.  Sludge which would normally be conveyed to this 

incinerator is being temporarily dewatered with an on-site temporary trailer mounted belt filter 

press.  Dewatered sludge from the temporary press is being hauled offisite to a sanitary landfill.   

 

Incinerated sludge (ash) is held onsite in ash lagoons.  The lagoons are periodically emptied and 

ash is sent to a landfill.  Overflow from the lagoons is directed to the head of the WPCP, upstream 

of the mechanical bar screens.       

 

WPCP operators collect flowmeter data and process data at several locations within the WPCP.  

This  data  is  used  for  process  control  and  for  reporting  to  the  NYSDEC.   A  simplified  flow  



 

5-5 
 

N:\US\Amherst\Projects\86\14782\WP\Reports\Final Report\Final Report (Master).doc 

08/24/12 

schematic, showing data collection points within the WPCP, is provided on Figure 5-5.   

The WPCP operates under the conditions of their SPDES permit, which is regulated by the 

NYSDEC.  A summary of the existing SPDES permit conditions is provided on Table 5-1. 

 

TABLE 5-1 

WPCP SPDES PERMIT LIMITS 

PARAMETER UNIT 

SUMMER PERMIT 
LIMIT (JUNE 1 – 

OCTOBER 31) 

WINTER PERMIT 
LIMIT 

(NOVEMBER 1 – 
MAY 31) 

Flow Required Capacity (1) mgd 48 53 

BOD 
Max 30-Day Average  mg/L -- 30 (2) 

lb/d -- 12,000 (2) 

Max 7-Day Average  mg/L -- 45 
lb/d -- 18,000 

CBOD 
Max 30-Day Average  mg/L 25 (2) -- 

lb/d 3,300 (2) -- 

Max 7-Day Average  mg/L 45 -- 
lb/d 5,400 -- 

TSS 
Max 30-Day Average  mg/L 30 (2) 30 (2) 

lb/d 10,000 (2) 12,000 (2) 

Max 7-Day Average  mg/L 45 45 
lb/d 15,000 18,000 

Settleable Solids Daily Maximum ml/l 0.1 0.1 
TKN Nitrogen (as N) Max 30-Day Average lb/d 1,120 Monitor 
Total Residual Chlorine (3) Daily maximum mg/L 0.1 -- 
Fecal Coliform Max 30-Day Average per 100 mL 200 -- 

Max 7-Day Average per 100 mL 400 -- 
pH (range) N/A 6.0 – 9.0 6.0 – 9.0 

(1) Required WPCP capacity prior to CSO overflow 

(2) Effluent values also shall not exceed 15 percent of influent values 

(3) Effluent disinfection and associated limits required June 1 through September 30 



MECHANICAL
BAR

SCREENS
(3) RAW

WASTE
PUMPS

(4)

GRIT
CHAMBERS

(2)

CYCLONE
DEGRITTERS

COARSE GRIT TO
SANITARY LANDFILL

RAW WASTE
DISTRIBUTION

CHAMBER

PRIMARY
SETTLING

TANKS
(4)

SCREENINGS TO
SANITARY LANDFILL

BY-PASS
CHAMBER

AERATION
TANKS

(3)

FINAL
SETTLING

TANKS
(8)

CHLORINE
CONTACT

TANK

OUTFALL TO
MOHAWK RIVER

SCUM PIT
(TANKS

1-4)

MIXED
SLUDGE

WELL

RETURN
SLUDGE

WELL

MIXED SLUDGE
PUMPS

(2)

SLUDGE
THICKENERS

(4)THICKENED
SLUDGE PUMPS

(8)

SLUDGE
HOLDING

TANK

BELT FILTER
PRESSES

(4)
FILTER PRESS
FEED PUMPS

(8)

INCINERATOR
FEED

PUMPS
(6)

INCINERATORS
(2)

ASH HOLDING
TANKS

(2)

INFLUENT

CYCLONE
DEGRITTERSASH TO

SANITARY
LANDFILL

PRIMARY SLUDGE
PUMPS

(6)

FINE GRIT TO
SANITARY LANDFILL

RETURN SLUDGE
PUMPS

(6)

FM

FM

FECAL COLIFORM

SETTLEABLE SOLIDS,
SUSPENDED SOLIDS,

TOTAL SOLIDSSETTLEABLE SOLIDS,
SUSPENDED SOLIDS

SETTLEABLE
SOLIDS

% SOLIDS

TSS

% SOLIDS

% SOLIDS

BOD, TSS, TKN, NH3,
TOTAL SOLIDS,

SETTLEABLE SOLIDS

CL2 RESIDUAL

BOD, TSS, TKN, SETTLEABLE
SOLIDS

SODIUM
HYPOCHLORITE

SODIUM
BISULFATE
(DECHLOR)

ALTERNATE
SLUDGE
WASTING

FM

TANK 5-8 SCUM

FM

(TANK 1
ONLY)

FM

BELL
WEIRS

FM

ULTRASONIC - TANKS
2 & 3 ONLY

FM

TANKS 2
& 3 ONLY

NORMAL SLUDGE
WASTING

SAMPLE POINT

FLOW METER

ASH

WASTEWATER FLOW

PRIMARY SLUDGE FLOW

RAS FLOW

WAS FLOW

GRIT & SCREENINGS

RECYCLE FLOW

SCUM FLOW

FM

NOTE:  ALL TANKS CAN BE DRAINED TO HEAD OF PLANT.  PLANT DRAINS OMITTED FROM THIS SCHEMATIC FOR CLARITY

Plot Date: Cad File No:22 August 2012 - 12:46 PM G:\86\14782\CADD\Drawings\Figures\SCHEMATICS-ALL.dwg

Figure
Date

Revision
Job Number

200 John James Audubon Parkway Suite 101, Amherst NY 14228 USA  T 1 716 691 8503  F 1 716 691 8506  E  amhmail@ghd.com  W www.ghd.com

5-5

WPCP AND SCPS EVALUATION
ONEIDA COUNTY, NY

WASTEWATER FLOW
SCHEMATIC - SIMPLIFIED

8614782
A
JUNE 2012



 

5-6 
 

N:\US\Amherst\Projects\86\14782\WP\Reports\Final Report\Final Report (Master).doc 

08/24/12 

5.2 WPCP PHYSICAL CONDITION ASSESSMENT 

In 2010, GHD Consulting Engineers, LLC prepared a physical condition assessment of the 

WPCP.  This assessment reviewed existing buildings, tanks, and equipment for structural, 

architectural, electrical, and mechanical conditions.  The assessment provided and estimate of the 

remaining life of major facility components and approximate budgetary replacement values.  While 

not necessarily associated with expanding the WPCP to treat future flows and loads, components 

of the condition assessment were considered when developing the overall budgetary costs for 

WPCP expansion described in this evaluation.  These components are discussed in greater detail 

in subsequent sections of this Report.   

 

5.3 AERATION SYSTEM MODELING 

To estimate the maximum capacity of the existing aeration basins based on existing conditions, a 

dynamic model of the basins was created using the BioWin software platform created by 

EnviroSim Associates, Ltd.  This software is the industry leading standard for wastewater 

simulation. 

 

5.3.1 Model Description and Development 

The existing aeration basins operate in a conventional, plug flow configuration.  Piping and gates 

are in place to switch to a step-feed or contact stabilization mode of operation with minimal 

effort.  The BioWin modeling considered these various three (3) modes of operation, and used 

actual WPCP operating data during wet weather conditions.  For all modes of operation, the 

following criteria were utilized: 

 

1. MLSS limited to 3,000 mg/L based on peak solids loading to the Final Settling 

Tanks 

2. Required effluent NH3 concentration is 3.0 mg/L during winter conditions 

3. 7.2º C winter design temperature 



 

5-7 
 

N:\US\Amherst\Projects\86\14782\WP\Reports\Final Report\Final Report (Master).doc 

08/24/12 

4. Existing aeration volume is not expanded 

 

The above criteria represent a conservative approach to modeling the aeration basins.  7.2º C is a 

low design temperature, but temperatures this low have been recorded at the WPCP.  Although 

the WPCP is not required to nitrify in the winter, if an effluent NH3 concentration of 3.0 mg/L can 

be achieved during winter months, the permitted effluent TKN load of 1,120 lb/d can easily be 

achieved during summer months.   

 

For all three (3) models, actual WPCP data were used to estimate primary effluent characteristics.  

To simulate new wet weather flows, a side-stream influent was included.  Figure 5-6 provides a 

schematic representation of each of the three (3) models.   

 

Once the models were created, plant influent data from 2009 were used to predict aeration system 

performance.  2009 data were used because 2009 had several wet weather events and the model 

could be calibrated to a variety of influent flow conditions.   

 

5.3.2 Model Calibration  

The model was first run in the conventional aeration mode utilizing existing primary effluent data.  

The predicted performance of the aeration basins (based on indicators such as mixed liquor 

suspended solids (MLSS), waste sludge generation, etc.) were compared to actual WPCP data for 

the same time period as was utilized for the primary effluent data.  Assumed values used to 

develop the model, such as endogenous decay and sludge yield coefficients and bacterial growth 